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SKT. CODE DESCRIPTION QTY.
891/L02N LADDER SIDE - 2 STEP 2
891/LC1 CAPACITY STICKER - 300# 1

891/LC02-T IDENTITY STICKER 1
891/LT26 TREAD 26" 3
891/LX3 X-MEMBER 26" 1

891/TNR02C CASTER CROSS PIECE - TILT-N-ROLL 1
891/LH02 HANDLE 1
760/030 NYLOCK NUT - 1/4" NC 20
760/148 CARRIAGE BOLT 1/4"X3/4" - PLTD. 12
760/149 CARRIAGE BOLT 1/4"X1-3/8" - PLTD. 4
760/152 CARRIAGE BOLT 1/4"X1-1/2" - PLTD. 2

516/5R-5PP/PU RIGID CASTER - 5" 2
760/203 LOCKWASHER - 5/16" 8
760/005 HEX NUT - 5/16" NC 8
760/155 PHILIPS SCREW - 5/16" - 18 x 5/8" 8
891/44 GLIDE - GREY - 1" 4
891/LLP SAFETY LABEL PLATE 1
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